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	Type of full economic evaluation (type of model)
	Time horizon - perspective
	Population
	Intervention
	Comparator
	Co-interventions

	
	
	
	Type of thrombocytopenia (definition – baseline platelet threshold)
	Sugbroups
	Source
	
	
	

	All Wales Therapeutics and Toxicology Centre, 2014, UK [20]
	Cost-utility analysis 
(Markov + decision tree)
	Lifetime - unclear
	HCV-related thrombocytopenia (<75,000/µL)
	Higher (<75,000/µL)  versus lower (<50,000/µL) platelet count
	Afdhal 2014 [49]
	EPAG
Dose: 25 mg
Frequency: daily
Duration: 24 or 48 weeks
	Placebo
	Standard of Care (SoC): reduced doses of anti-viral therapy or best supportive care without anti-viral therapy

	Armstrong, 2020, UK [21]
	Cost-utility analysis
(Markov + decision tree)
	Lifetime - healthcare
	Thrombocytopenia related to chronic liver disease 
(<50,000/μL)
	Higher (40,000-50,000/µL)  versus lower (<40,000/µL) platelet count
	Terrault 2014, 2018
(AVA) [50, 51]

Hidaka 2019, Peck-Radosavljevic 2019, Tateishi 2019 [52-54]
(LUSU)
	AVA (in patients with platelet count <40,000/µL)
Dose: 60 mg
Frequency: daily
Duration: 5 days
(first dose at least 10-13 days before surgery)

AVA (in patients with platelet count 40,000-50,000/µL)
Dose: 40 mg
Frequency: daily
Duration: 5 days
(first dose at least 10-13 days before surgery)

Lusutrombopag
Dose: 3 mg
Frequency: daily
Duration: 7days (first dose at least 9 days before surgery)

	No TPO
	SoC (platelet transfusion if their platelet count fails to reach ≥50,000/μl on the day of the scheduled procedure)

	Boyers, 2011/2012, UK [22, 23]
	Cost-utility analysis
(Unclear)
	Lifetime - unclear
	Primary ITP
(<30,000/µL)
	Splenectomised versus non-splenectomised
	Cheng 2011 [55]

	EPAG
Dose: 50 mg
Frequency: daily
Duration: 24 weeks
	Placebo (daily for 6 months)
	Concomitant treatments for immune thrombocytopenia were allowed (cfr. RAISE study)

	Chiche, 2014, France [14]
	Cost-effectiveness analysis
(Decision tree)
	6 months – healthcare (French NHS payer)
	Primary ITP refractory to first line treatment
(<30,000/µL & 1,000-89,000/µL)
	Splenectomised versus non-splenectomised
	Kuter 2008 (ROMI) [56]

Arnold 2007 (RTX)
[57]
	ROMI
Dose: 2.5 µg/kg
Frequency: weekly
Duration: unclear
	RTX
Dose: 375 mg/m2
Frequency: weekly
Duration: 4 weeks (or more)
	None reported


	Cummins, 2012/2013, UK [24]
	Cost-utility analysis
(Markov)
	Lifetime – healthcare 
(NHS (costs) & patients (benefits)
	Primary ITP refractory to splenectomy or where surgery is contraindicated
(<30,000/µL)
	Splenectomised versus non-splenectomised
	Cheng 2011, Bussel 2007, Bussel 2009 (EPAG) [55, 58, 59]

Kuter 2008 (ROMI) [56]
	EPAG (Cheng 2011)
Dose: 50 mg
Frequency: daily
Duration: 6 months

EPAG (Bussel 2007/2009)
Dose: 30, 50 or 75 mg
Frequency: daily
Duration: 6 weeks


ROMI
Dose: initially 1 µg/kg, increased to a maximum of 15 µg/kg according to response
Frequency: weekly
Duration: 24 weeks


Both TPO treatments were followed by 
Azathioprine → mycophenolate mofetil → ciclosporin → danazol → dapsone → cyclophosphamide → vinblastine → vincristine 

	Azathioprine → mycophenolate mofetil → ciclosporin → danazol → dapsone → cyclophosphamide → vinblastine → vincristine 

	Cheng 2011: 
Allowed as long as dose was stable for at least 4 weeks before randomisation (3 months for ciclosporin, mycophenolate and danazol) and remained unchanged during the last 6 weeks of the trial 

Bussel 2007: 
Maintenance immunotherapy regimens were allowed as long as the dose had been stable for one month and did not change during the study 

Bussel 2009:
Allowed as long as dose had been stable for at least 1 month and was intended to remain stable during the treatment period 

Kuter 2008: 
Corticosteroids, azathioprine and danazol at a constant rate and schedule were all allowed. 


	Fust, 2018, USA [27]
	Cost-effectiveness analysis
(Decision tree)
	24 weeks – healthcare (US payer)
	Chronic ITP 
(<30,000/µL)
	Splenectomised versus non-splenectomised
	Cheng 2011 (EPAG) [55]

Kuter 2008 (ROMI) [56]

Cooper 2014 (EPAG-ROMI) [60]
	EPAG
Dose: 25 mg, 50 mg, or 75 mg
Frequency: daily
Duration: 24 weeks

ROMI
Dose: allowance to exceed 10 mcg/kg
Frequency: weekly
Duration: 24 weeks

	W&R (monitoring until rescue therapies are required)
	None reported

	Gonzalez-Porras, 2020, Spain [18]
	Cost-effectiveness analysis
(Decision tree)
	26 weeks – hospital (Spanish public hospitals)
	Primary chronic refractory ITP 
(<100,000/µL)
	 No
	Gonzalez-Lopez 2015 [61]

European Survey of Health in Spain 2014/2015 (webpage not accessible)

Arnold 2007 (RTX)
[57]
	EPAG
Dose: unclear
Frequency: unclear
Duration: unclear 
	RTX
Dose: 375 mg/m2
Frequency: weekly
Duration: 4 weeks
	None reported

	Goshua, 2022, USA [30]
	Cost-utility analysis
(Markov)
	20-year – US healthcare
	Chronic ITP (> 12 months, <30,000/µL )
	No
	Grimaldi-Bensuoda 2016 [62]
	TRA (either EPAG or ROMI)  SPY  RTX 

TRA  RTX  SPY

RTX  SPY  TRA

RTX  TRA  SPY

SPY  TRA  RTX 

Dose, frequency, duration: not reported
	SPY  RTX TRA

RTX
Dose: for a 170 cm, 70 kg individual
Frequency: 4 doses in 1 year
Duration: 1 year

TRA 
Dose and frequency: 3µg/kg per week (ROM), 50 mg daily (EPAG)
Duration: 1 year
	None reported

	Kaur, 2022, Canada [31]
	Cost-effectiveness analysis (no model)
	49 days – Canadian public health care payer
	Primary or secondary ITP (<100,000/µL before major surgery or <50,000/µL before minor surgery)
	No
	Arnold 2020 [63]

	EPAG
Dose: 50 mg
Frequency: daily
Duration: from preoperative day 21 to postoperative day 7 (28 days)

	IVIG
Dose: 1 or 2 g/kg (according to local practice)
Frequency: once (or twice in case of post-operative complications)
Duration: preoperative day 7 (and repeated within 7 days postoperatively)

	Ongoing concomitant ITP therapies

	Lee, 2013, Ireland [15]
	Cost-utility analysis
(Markov + decision tree)
	Lifetime – healthcare (Irish NHS payer)
	Primary ITP refractory to splenectomy or where surgery is contraindicated
(<30,000/µL)
	Splenectomised versus non-splenectomised
	Kuter 2008 [56]

Harrington 2008 [64]
	ROMI
Dose: adjusted according to platelet counts
Frequency: unclear
Duration: 24 weeks
 
EPAG 
Dose: unclear
Frequency: unclear
Duration: 24 weeks

	No TPO
	W&R:  RTX - azathioprine - myophenolate moletil - cyclosporine - Dose: dosages were adjusted according to weekly platelet counts - Frequency: unclear - Duration: 24 weeks

	Li, 2015, China [32]
	Randomized Controlled Trial 
(None)
	N/A - unclear
	Thrombocytopenia related to chronic liver disease
(<60,000/µL)

	No
	N/A
	TPO
Dose: 15,000 units
Frequency: weekly or determined by physician according to platelet level
Duration: 4 weeks
	Splenectomy
	antiviral therapy with peginterferon and ribavirin during 48 weeks (if platelet count >60,000/µ

	Lopez, 2015, Spain [19]
	Cost-effectiveness analysis
(Decision tree)
	6 months – healthcare (Spanish NHS)
	Primary ITP refractory to first line treatment
(<30,000/µL & 1,000-89,000/µL)

	Splenectomised versus non-splenectomised
	Kuter 2008 (ROMI) [56]

Arnold 2007 (RTX)
[57]
	ROMI
Dose: 2.5 µg/kg
Frequency: weekly
Duration: until a response to treatment was observed
	RTX
Dose: 375 mg/m2
Frequency: weekly
Duration: 4 weeks (or more)
	None reported

	Miki, 2021, Japan [35]
	Cost-utility analysis
(Markov + decision tree)
	Lifetime – healthcare (Japanese public healthcare payer)
	Thrombocytopenia related to chronic liver disease
(<50,000/µL)


	No
	Hidaka 2019 [52] 

Izumi 2015 [65]
	LUSU
Dose: 3 mg
Frequency: daily
Duration: 7 days (prior to surgery)
	Prophylactic
platelet transfusion
	None reported

	Mladsi, 2020, USA [28]
	Cost-effectiveness analysis
(Decision tree)
	Lifetime - healthcare
	Thrombocytopenia related to chronic liver disease
(<50,000/µL)
	No
	Doptelet prescribing information 2018 (AVA) [66]


Peck-Radosavljevic 2019 (LUSU)  [53]
	AVA (40,000-50,000/µL)
Dose: 40 mg 
Frequency: daily
Duration: 5 days

AVA (<40,000/µL)
Dose: 60 mg
Frequency: daily 
Duration: 5 days


LUSU
Dose: 3 mg
Frequency: daily
Duration: unclear
	Prophylactic transfusion
	

	Mowatt, 2009, UK [25]
	Cost-utility analysis
(Decision tree)
	Lifetime - unclear
	Primary ITP refractory to splenectomy or where surgery is contraindicated
(<30,000/µL)
	No
	Kuter 2008 [56]

	ROMI
Dose: 2.5 µg/kg
Frequency: weekly
Duration: until a response to treatment was observed
	No TPO
	W&R:
Initially ->  Intravenous immunoglobulin, anti-D immunoglobulin [non-splenectomised patients] or intravenous corticosteroids

Followed by  Rituximab, immunosuppressive agents (azathioprine, mycophenolate mofetil, ciclosporin), danazol, dapsone and cytotoxic agents (such as cyclophosphamide and vinca alkaloids)

Follow-up:  24 weeks Standard of care - defined as prednisone, azathioprine and danazol


	NCPE, 2010, Ireland [16]
	Cost-utility analysis
(Markov)
	2 years – healthcare (Health Service Executive)
	Primary chronic ITP 
(<30,000/µL)
	No
	Cheng 2011 [55]

	EPAG
Dose: 50 mg
Frequency: daily
Duration: 2 years

	RTX
Dose: unclear
Frequency: unclear
Duration: 1 month

	None reported

	Romano, 2015, Italy [17]
	Cost-utility analysis
(Markov + decision tree)
	Lifetime – healthcare (Italian NHS)
	HCV-related thrombocytopenia
(<75,000/µL)
	No
	Afdhal 2014 [49]
	EPAG
Dose: 25 mg (initially), increased to 50 mg, 75 mg, 100 mg if no response)
Frequency: daily
Duration: 2 weeks (initially) followed by 1-2 weeks, 1-2 weeks and 1-3 weeks if no response.
	No EPAG or no anti-viral therapy

No EPAG, subsequent administration of reduced dose of peg-IFN
	a triple therapy involving protease inhibitors (telaprevir and boceprevir), peg-IFN and ribavirin in patients with genotype 1.

	Rui, 2021, China [33]
	Cost-utility analysis
(Markov + decision tree)
	Lifetime – healthcare (Chinese healthcare system)
	Primary ITP not responsive to steroids
(<30,000/µL)
	No
	Zhou 2015 [67]
	rhTPO + RTX
Dose: unclear
Frequency: unclear
Duration: unclear
	RTX
Dose: unclear
Frequency: unclear
Duration: unclear
	splenectomy followed by decitabine (only after failing RTX or rhTPO + RTX)

	SMC, 2009, UK [26]
	Cost-utility analysis
(Markov)
	Lifetime - unclear
	Primary chronic ITP (<30,000/µL)
	Splenectomised versus non-splenectomised
	Kuter 2008 (ROMI) [56]

Survey of UK haematologists (SoC) (reference not reported)
	ROMI
Dose: 2.5 µg/kg
Frequency: weekly
Duration: until a response to treatment was observed
	SoC (covered a range of treatments)
	Corticosteroids, azathioprine or danazol at a constant dose and schedule, which could be reduced once platelet counts were >100 x 109/L, but if increased was considered as rescue medication. All other ITP therapies including intravenous immunoglobulin (IVIg), anti-D immunoglobulin (anti-D), alkylating agents and rituximab required an interval of two to 14 weeks prior to the start of the study.

	Tremblay, 2018, USA [29]
	Cost-effectiveness analysis
(Decision tree)
	26 weeks – healthcare (US payer)
	Primary ITP not responsive to steroids, IVIG, or splenectomy
(<30,000/µL)
	Splenectomised versus non-splenectomised
	Cheng 2011 (EPAG) [55]

Kuter 2008 (ROMI) [56]
	EPAG (Cheng 2011)
Dose: 50 mg
Frequency: daily
Duration: 6 months

ROMI
Dose: adjusted to maintain platelet counts of 50,000/µL to 200,000/µL.
Frequency: weekly
Duration: 24 weeks
	W&R
	Cheng 2011:  Concomitant treatments for immune thrombocytopenia were allowed, provided that the dose was stable for 4 weeks or longer before randomisation (≥3 months for ciclosporin, mycophenolate mofetil, or danazol) and remained unchanged during the first 6 weeks of the study.  Patients had to have completed treatment with immunoglobulins at least 1 week before enrolment and have decreasing platelet counts. Splenectomy, rituximab, and cyclophosphamide had to have been completed at least 4 weeks before enrolment and romiplostim more than 30 days before enrolment. Kuter et al 2008 (Rompiplostim): Patients could receive concurrent ITP therapy with corticosteroids, azathioprine, or danazol at a constant dose and schedule.

	Zhang, 2022, China [34]
	Cost-effectiveness analysis (no model)
	14 days – health care
	Chemotherapy-induced thrombocytopenia (<100,000/µL )
	No
	N/A (own real-world data from retrospective cohort)
	rhTPO
Dose: 1.5 x 104 U (intravenous)
Frequency: daily
Duration: 14 days

	rhIL-11
Dose: 1.5 mg (intravenous)
Frequency: daily
Duration: 14 days

	None reported








AVA: avatrombopag; EPAG: eltrombopag; ITP: immune thrombocytopenia purpura; IVIG: intravenous immunoglobulin; LUSU: lusutrombopag; NCPE: National Centre for PharmacoEconomics; NHS: National Health    Service; ROMI: romiplostim; RTX: rituximab; SMC: Scottish Medicine Consortium; SoC: Standard of Care; SPY: splenectomy; TPO: thrombopoietin; TRA: thrombopoietin receptor agonist; UK: United Kingdom; US: United States; W&R: watch & rescue
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